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MISCELLANEOUS COVERS (1) i dvidis A 0] 1
L ____________________ ] ;
Ref.  Parts Amt. i
No. No. Description i 4 Reg.
1 P1-1 Crank Chamber Cover théhE L E 1 b
2 P1-2 Crank Chamber Cover Gasket HEERL 1
3 P1-3 Screw(11/64-40X11) 3X &4 5 ;
4 P1-4 Screw(M12-1.75X9) £ 5 2

5 P1-5 O-Ring 0% 1% 13 2% 2

6 P1-6 Oil Sight Top Window Y 2

7 P1-7 Screw (9/64-40X11.3) 3R 4% 10

8 P1-8 Top Cover (Middle) LECF) 1

9 P1-9 Screw (11/64-40X6.5) 3R 4% 2

10 P1-10 Nut iR 2

11 Pl-11 Screw (9/64-40X5.6) 37 44 4

12 P1-12 Top Cover (Middle) Spring LE(P)RK 1

13 P1-13 Nut iR 8 2

14 P1-14  ° Top Cover (Middle) Hinge LER(E)EHIR 1

15 P1-15 Screw (9/64-40X6) 3% 4 7

16 P1-16 Top Cover (Front) L EGT) 1

17 P1-17 Rivet $pér 2

18 P1-18 Top Cover (Front) Gasket LE®HGD 1

19 P1-19 Screw (5/16-24X32) a7 4 3

20 P1-20 Washer k] 3

21 P1-21 Emblem ihe 1

22 P1-22 Warning Sticker L 2313 1

23 P1-23 Machine Frame End Cover Gasket By ¥ A 1

24 P1-24 Machine Frame End Cover R F 1

25 P1-25 Looper Lever Shaft Cover Gasket By b ¥R 1

26 P1-26 Looper Lever Shaft Cover R ¥ 1

27 P1-27 Screw (9/64-40X7.1) 3% 4 10

28 P1-28 O-Ring ORI 3

29 P1-29 Drain Hole Screw (3/8-24X8) 4k i 3K &% 1

30 P1-30 Plug Screw(M14-1X4) Ak 3K 4% 1

31 P1-31 Screw (1/4-28X32.5) 2

32 P1-32 Washer #H 2

33 P1-33 Crank Chamber Cover Oil Shield By idi S8 K 1

34 P1-34 Oil Seal Plug ;3 1

35 P1-35 Sewing Head Oil Defense By i AR 1

36 P1-36 “Sewing Head Key WAL El 3R 2

37 P1-37 Screw (9/64-40X8.5) 3R 44 2

38 P1-38 Screw (1/4-28X20) 8% 4% 1

39 P1-39 Pin 18 1

40 P1-40 Knife Driving Connection Oil Guard ki 4 1
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MISCELLANEOUS COVERS (1) BRG] 1
Ref. Parts Amt
No. No. Description . do F4 Req.
41 P1-41 Knife Driving Connection Felt pE k) 1

42 P1-42 Thread Carrier And Hook Driving Rod Oil Guard By b 4 4 1

43 P1-43 Screw (9/64-40X8) 3R 8% 2

44 P1-44 Seal 4 2

45 P1-45 Nut SR 2

46 P1-46 Sewing Head Cover(Left) ERE 1

47 P1-47 MJ62 Emblem 4 ) 1

48 P1-48 Seal Plug hE 1

49 P1-49 Seal Plug hE 1

50 P1-50 Oil Guide Wire il & ) 1

51 P1-51 Crank Chamber Cover, C. Set B ELEA 1

52 P1-52 Top Cover (Middle), C. Set LE(P)&E 1
53 P1-53 Top Cover (Front), C. Set LEGDa® 1

54 P1-54 Knife Driving Connection Oil Guard, C. Set i 1

55 P1-55 Sewing Head Cover Gasket R A 1

56 P1-56 Sewing Head Cover Gasket(Front) FHATE 1

57 P1-57 Needle Thrad Take-up Guard HE 1

58 P1-58 Screw(M4-0.7X8) 3% 44 2

59 P1-59 Machine Frame AL 1

60 P1-60 Machine Frame A 1

61 P1-61 Sewing Head Cover(Left), C. Set L 5§ ¥l 1

62 P1-62 Sewing Head Cover Gasket(Front), C. Set EIRATEM 1
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MISCELLANEQUSCOVERS (2) _______ HSEeHHE() 2
Ref. Parts

No. No. Description P A 1 Req.
1 P2-1 Sewing Cylinder LIRGRE 1
2 P2-2 Sewing Cylinder Gasket kAR A 1
3 P2-3 Alignment Pin R 1
4 P2-4 Knock Pin TR 4 8% 1
5 P2-5 Screw(3/8-24X5.4) ¥ 44 1
6 P2-6 Seal Gasket H®H 1
7 P2-7 Cylinder Frame Cover (Front) L3 1
8 P2-8 Screw (9/64-40X8) 3R 4% 10
9 P2-9 0Oil Gauge sk 1
10 P2-10 Screw (M22-1.5X5.7) 3% &% 1
11 P2-11 O-Ring ORI 12 13 3% 1
12 P2-12 Seal Gasket kg R 1
13 P2-13 Cylinder Frame Cover (Left) P 3 1
14 P2-14 Oil Gauge, C.Set pe-T- 3 5: 1
15 P2-15 Model Plate g AL he 1
16 P2-16 Cylinder Frame Cover (Upper) LE 1
17 P2-17 Seal Gasket b g |
18 P2-18 Screw (1/8-44X6.5) L0 8
19 P2-19 Dust Defender (Upper) mRE(L) 1
20 P2-20 Screw (3/32-56X2.1) 3R &4 1
21 P2-21 Dust Defender (Lower) HEECT) 1
22 P2-22 Pin 7] 2
23 P2-23 Looper Cover Spring Support X h B 1
24 P2-24 Screw (11/64-40X5) Lo g 1
25 P2-25 Looper Cover Sprin THERKN 1
26 P2-26 Screw (9/64-40X5) 3% 4% 1
27 P2-27 Lopper Cover T44tE 1
28 P2-28 Pin 1684 1
29 P2-29 Screw (9/64-40X5.7) 3 44 1
30 P2-30 Chain-off Cutting Knife BABZEAR 1
31 P2-31 Chain-off Cutting Knife Guard £ 1
32 P2-32 Screw (M4-0.7X4.5) 3% 44 1
33 P2-33 Screw (M4-0.7X5.7) L 1
34 P2-34 Looper Thread Guide Wire ECEC Y] 1
35 P2-35 Screw (9/64-40X10) 3R 44 1
36 P2-36 Feed Drive Shaft Cover Gasket N4 L -¥: 2
37 P2-37 Feed Drive Shaft Cover b E 2
38 P2-38 Screw (9/64-40X7.1) 3K 4% 6
39 P2-39 Looper Cover Spring Support, C. Set RXHEQ 1
40 P2-40 Cylinder Frame Cover (Upper), C. Set Ltia 1
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MISCELLANEOUS THREAD EYELETS RER S

Ref. Parts

No. No. Description P Regq.
1 P3-1 Thread Guide Plate BEIR 1
2 P3-2 Screw (11/64-40X8.3)  § 5 12
3 P3-3 Thread Eyelet s 7L 4
4 P3-4 Thread Pipe (Long) wE(&R) 1
5 P3-5 Thread Pipe (Short) W E (i) 1
6 P3-6 Warning Sticker ¥EAL 1
7 P3-7 Screw (M4-0.7X8) X &k 2
8 P3-8 Thread Guide Plate, C. Set #ERA 1
9 P3-9 Thread Guide Plate Support SEIR XIS 2
10 P3-10 Screw (11/64-40X7) 37 &4 2
11 P3-11 Thread Tension Support TREANBEZE 1
12 P3-12 Thread Tension Support Bracket LIREABREIE 2
13 P3-13 Screw (7/32-32X9.5) L &5 4
14 P3-14 Screw (1/8-44X6.4) 3R 44 1
15 P3-15 Tension Release Shaft Spring 38 ) SR #TR K 1
16 P3-16 Tension Release Shaft LYk & 1
17 P3-17 Nut WM 4a 6
18 P3-18 Tension Spring Bushing BRARKMEETH 6
19 P3-19 Looper Thread Tension Spring THHEIRE 1
20 P3-20 Top Cover Thread Tension Spring LHRRIBR 1
21 P3-21 Needle Thread Tension Spring ek HRE 4
22 P3-22 Tension Release Pin Bushing RABBIEGHET 7
23 P3-23 Thread Tension Disc EAWMER 12
24 P3:24 Thread Tension Disc Eyelet T Ay 1A i 48 AT 3
25 P3-25 Tension Post RAMF XA 6
26 P3-26 Tension Release Pin & ) PR AT SK 7
27 P3-27 SP Device, C. Set R 1
28 P3-28 Oil Cup Lip oALT EEx) F 3 1
29 P3-29 Hinge Pin L] 1
30 P3-30 SP Felt SPR b ¥t 4
31 P3-31 SP Felt Stay SP% 3 ¥¢ % A 1
32 P3-32 Oil Wick wd 1
33 P3-33 SP Container B 1
34 P3-34 SP Container Support btk E A 1
35 P3-35 Screw (9/64-40X4.6) 3 44 2
36 P3-36 Thread Take-up Eyelet Holder REER 1
37 P3-37 Thread Take-up Eyelet AT 1
38 P3-38 Screw (1/8-44X6.5) 3X &4 1
39 P3-39 Looper Thread Take-up Guide TH4RBINE 1
40 P3-40 Screw (1/8-44X4.3) 3% 8% 4




MISCELLANEOUS THR:AD EYELETS iﬁﬁﬁﬁ 3

Ref. Parts

No. No. Description , & & Req.
41 P3-41 Locper Thread Take-up Eyelet(Front) F 4 4H3 8842 (A7) 1
42 P3-42 Locper Thread Take-up Eyelet(Rear) TF A4+t (48) 1
43 P3-43 Screw (3/32-56X3.2) 3R 44 4
44 P3-44 Eyeiet Supporting Plate RSEAT B TR 1
45 P3-45 Locper Thread Guard TASHRER 1
46 P3-46 Top Cover Thread Pipe LA B X E 1
47 P3-47 Locper Thread Guide Wire (Upper) Fhstse L8284 1
48 P3-48 Needle Thread Strike-off Pin Holder Bracket WBEHEEE 1
49 P3-49 Necdle Thread Strike-off Pin &R WER 4
50 P3-50 Screw (1/8-44X2) ¥F 8% 4
51 P3-51 Nezdle Thread Strike-off Pin Holder BREFRHIBLRAE 1
52 P3-52 Screw (3/32-56X6.2) X 44 2
53 P3-53 Nezdle Thread Guide Wire HxAEraRsh 1
54 P3-54 He:d Cover Thread Eyelet LAk A 1
55 P3-55 Screw (1/8-44X4.4) 3¥ 2k 1
56 P3-56 Ne«dle Thread Eyelet Holder SHiR R HEARRE 1
57 P3-57 Screw (11/64-40X13) 0 1
58 P3-58 Needle Thread Eyelet 4158 5k WA 4
59 P3-59 Stitch Unlocker Mounting Bracket sk R R 1
60 P3-60 Scirew (11/128-56X3) 3R 4% 1
61 P3-61 Scraw (1/8-44X5.9) 3R 44 1
62 P3-62 Stiich Unlocking Spring Bk WK 1
63 P3-63 Stitch Unlocking Spring Holder SRR EEE RS ]
64 P3-64 Ne=dle Bracket Wi X HR 1
65 P3-65 Screw (1/8-44X3.4) 8844 4
66 P3-66 Scr=w (1/8-44X5.4) s 1
67 P3-67 Screw (1/8-44X2.7) iR 44 2
68 P3-68 Thread Guide, C. Set $xa 1
69 P3-69 Ey:iet Supporting Plate, C. Set RUAETIRE 1
70 P3-70 Ne-dle Bracket, C. Set L S X 50 1
71 P3-71 Ne dle Thread Strike-off Pin Holder, C. Set  ®sk& A MES £@ |
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Ref. Parts Amt
No. No. Description N 1 Req.
1 P4-1 Adapter, C. Set A4 1
2 P4-2 Adapter A by 1
3 P4-3 Screw (M5-0.8X5) 3K 4 2 L
4 P4-4 Ball Bearing K 1
5 P4-5 Bearing Housing _ $i KB X E 1 r
6 P4-6 Screw (3/16-32X11.5) K 4 4

7 P4-7 Bearing Housing Gasket WAEEERHA 1

8 P4-8 Oil Seal 3 4

9 P4-9 Crankshing Bushing (Front) EHEETOGT) 1 ¢
10 P4-10 Main Shaft Bushing (Rear) EXEXAC D) 1 ¢
11 P4-11 Main Shaft Bushing (Front) EXEY 3¢ 1 :
12 P4-12 0Oil Wick (Woollen Yarn) e 2
13 P4-13 Oil Wick (Laced Wire) % 1

14 P4-14 Knife Driving Lever Bushing (Rear) |EEGL) 1

15 P4-15 Knife Driving Lever Bushing (Front) SEE ) 1

16 P4-16 Presser Foot Lifter Stop Plunger Bushing mE 1

17 P4-17 Looper Driving Lever Shaft Bushing KL 3y 1

18 P4-18 Oil Wick R 1

19 P4-19 Seal Plng FHE 1

20 P4-20 0il Wick S 1

21— P42T  Screw (11/64-40X8.3) ¥ 44 1

22 P4-22 Plastic Pipe wEE 1

23 P4-23 Presser Bar Bushing R w5 1

24 P4-24 Needle Bar Bushing(Upper)Lid stEEE(LE 1

25 P4-25 Gasket #h 1

26 P4-26 Needle Bar Bushing(Upper) HEEE(L) 1

27 P4-27 Needle Bar Bushing(Lower) tEEE(F) 1

28 P4-28 Oil Seal ' it 1

29 P4-29 Looper Rocker Shaft Bushing (Front) TAHSEABEETGT) 1

30 P4-30 Looper Rocker Shaft Bushing (Rear) TASHERREE(R) |

3] P4-31 Oil Seal b 3 2

32 P4-32 Feed Bar Eccentric Pin Bushing EHRBOHEE 1

33 P4-33 O-Ring OR A I3 3% 2

34 P4-34 Bearing Housing, C. Set HAEETESR 1

35 P4-35 Knife Driving Lever Bushing (Rear), C. Set SFEE(H)4E 1

36 P4-36 Knife Driving Lever Bushing (Front), C. Set &£ #3704 1

37 P4-37 Looper Rocker Shaft Bushing (Rear), C. Set FHsHEARET(R)E 1







MAIN SHAFT DEIVING MECHANISM

Ref. Parts Amt. :
No. No. Description ab 4 Reg.
1 P5-1 Main Shaft £ 1
2 P5-2 O-ting ik 3: 3 3 1
3 P5-3 Looper Thread Take-Up ERBE LR 1
4 P5-4 Top Cover Thread Take-Up B3 LE 1
5 P5-5 Screw (7/32-32X3.6) 37 & 4
6 P5-6 Positioning Screw (1/8-44X4) % 4 2
7 PS-7 Collar LTE: 2
8 P5-8 Screw (11/64-40X6) R 4 4
9 P5-9 Main Shaft Coupling, C. Set R SR T 1
10 P5-10 O-ring OB IIE 1
1 P5-11 Main Shaft Coupling EWERE 1
12 P5-12 Thread Carrier and Hook Driving Rod, C. Set 5% 7] 4ai# 4% 48 1
13 P5-13 Screw (1/4-28X6.3) 5% 4 4
14 P5-14 Pump Driving Gear FZANE 1 :
15 P5-15 Screw (1/8-44X6) 37 4 3 i
16 P5-16 Crankshaf e 1
17 PS-17 Needle Bearing AT AR 1

18 P5-18 Thread Carrier and Hook Driving Rod (Right) 52#) 7] @48 4#hKk % 1

19 P5-19 Needle Bearing Retaining Plate R4 p Ko dR 1

20 P5-20 Screw (9/64-40X4.8) i & 2

21 P5-21 Pulley R 1

22 P5-22 Screw (1/4-28X10) 3% & 2

23 P5-23 Needle Bar Lever Connecting Rod AR AR A 1

24 P5-24 Screw (3/16-32X14) 87 &4 2

25 P5-25 Needle Bearing F it R 1

26 P5-26 Needle Bar Lever Connecting Rod Pin StAEARAT IR ARG S 1

27 P5-27 Oil Wick - he 1

28 P5-28 Screw (9/64-40X12) 8% &% 2

29 P5-29 Needle Bar Lever $tHE4RAE 1

30 P5-30 Main Shaft, C. Set X 1

31 P5-31 Retaining Ring CH 4ok 1

32 P5-32 Thrust Ring #h 1

33 P5-33 Needle Bar Connecting Link stirid AR 1

34 P5-34 Needle Bar Connecting Link Pin SHAL R ARG S 2

35 P5-35 Oil Wick &k 2

36 P5-36 Screw (1/8-44X5) 87 44 2

37 P5-37 Needle Bar Connecting Bracket iR 1

38 P5-38 Screw (9/64-40X6.4) R 44 4

39 P5-39 Needle Bar 4t 1

40 P35-40 Needle Clamp 5148 1

?qra Conley 9;0 o
‘Dag‘\?-—ﬂ - s el Jae

15

A

‘the library of Su

C - www.supsew.com




MAIN SHAFT DEIVING MECHANISM

Ref. Parts Amt
No. No. Description P Req.
41 P5-41 Needle 4t 4
42 P5-42 Retainer 1B 4t 1
43 P5-43 Screw (3/32-56X2.5) o 44 5
44 P5-44 Stitch Plate $HiR 1
45 P5-45 Stitch Plate Tongue $HiR 5 A 1
46 P5-46 Screw (3/32-56X2) ¥ 4 1
47 P5-47 Needle Bar Lever, C. Set 4t 4 1
48 P5-48 Collar $h3E 1
49 P5-49 Screw (M5-0.8X5) 2 4
50 P5-50 Looper Thread Take-Up, C. Set AR LA 1
51 P5-51 Top Cover Thread Take-Up, C. Set X 1 E 3 8l ) 1
52 P5-52 Collar, C. Set #ita 2
53 P5-53 Pulley, C. Set EAKa 1
54 P5-54 Collar, C. Set Wik 1
55 P5-55 Needle Clamp, C.Set $1484n 1
56 P5-56 Stitch Plate, C. Set dHig 1
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ONE SIDE CUT PRE

i

Ref. Parts Amt
No. No. Description _ P Req.
1 P6-1 Adjusting Screw (M12-1X17) P AR 4% 1
2 P6-2 Lock Nut % 3% 48 1
3 P6-3 Presser Spring .38 1
4 P6-4 Presser Bar Connecting Bracket R Ry e AT & 45 3R 1
5 P6-5 Screw (11/64-40X10.3) L L 1
6 P6-6 Presser Foot Adjusting Screw R F iR ) SR S 1
7 P6-7 Pin &8 1
8 P6-8 Connecting Bracket Cushion dERME 1
9 P6-9 Presser Bar Guide R 4 1
10 P6-10 Lock Nut 4% e 3% 78 1
11 P6-11 Adjusting Nut LR 1
12 P6-12 Screw (M6-1X8) 37 8% 1
13 P6-13 Presser Bar . 308 T 1
14 P6-14 One Side Cut Presser Foot, C. Set R REpsA 1
15 P6-15 One Side Cut Presser Foot X R 1
16 P6-16 Screw (11/64-40X6.3) 3% 44 1
17 P6-17 Carrier/Hook Driving Segment LOsREHFAR 1
18 P6-18 Carrier/Hook Driving Lever Link LA 4taEsiin 2
19 P6-19 Link Pin ARG 4
20 P6-20 Screw (3/32-56X3.3) i 44 4
21 P6-21 Thread Hook Driving Lever £) 4 B SR AR 1
22 P6-22 Top Cover Thread Hook LAGse st 4 1
23 P6-23 Screw (9/64-40X6.8) 3R &% 1
24 P6-24 Top Cover Thread Carrier Driving Lever st ie R REGIRIT 1
25 P6-25 Top Cover Thread Carrier LM E 1
26 P6-26 Screw (1/8-44X5) 3R 44 2
27 P6-27 Presser Foot Attach Piece (Right) Rmp:idie B (&) 1
28 P6-28 Presser Foot Attach Piece (Left) R b (%) 1
29 P6-29 Screw(3/32-56X1.5) 3R 44 4
30 P6-30 Lower Knife Tt 1
31 P6-31 Lower Knife Clamp T 177 kiR 1
32 P6-32 Screw (1/8-44X3.5) iR 4% 1
33 P6-33 Yielding Section Spring 2N $-X L3 1
34 P6-34 Yielding Section BY.. 3-8 1
35 P6-35 Chip Guard Plate MABEAE 1
36 P6-36 Presser Foot Spring Plate (Left) REyRN R (£) 1
37 P6-37 Presser Foot Spring Plate (Right) RwEKXA(E) 1
38 P6-38 Screw (3/32-56X2.6) 3R 44 1
39 P6-39 Spring Plate Holder R¥HEEHEY 1
40 P6-40 Chip Guard AN A 1

i
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ONE SIDE CUT PR:SSER FOOT MECHANISM

Ref. Parts Amt
No. No. Description s & Req.
41 P6-41 Chip Guard Spring R E LRSS 1
42 P6-42 Screw (1/8-44X3.4) 3 44 1
43 P6-43 Presser Foot Guide (Right) Ry Ru(E) 1
44 P6-44 Screw (M5-0.8X12) i 4% 1
45 P6-45 Presser Foot Guide (Left) R 4(L) 1
46 P6-46 Screw (M5-0.8X14) o8 44 2
47 P6-47 Presser Foot Spring Plate (B)(Left) Bk h(£)(E) 1
48 P6-48 Presser Foot Spring Plate (B)(Right) B h (&) 1
49 P6-49 Presser Bar Guide, C. Set 3k 2o 1
50 P6-50 Screw (3/16-32X4) 3% 44 2
51 P6-51 Presser Bar Lifter Lever (Large) RBAREARAR(K) 1
52 P6-52 Screw (7/32-32X12) 3% 4% 1
53 P6-53 Stop Plunger Segment pin 158 1
54 P6-54 Screw (M5-0.8X5) 3 44 1
55 P6-55 Stop Plunger Segment EHE * 1
56 P6-56 Nut g 1
57 P6-57 Presser Foot Lifter Stop Plunger BRI 1
58 P6-58 Presser Foot Lifter Lever Link (Long) Rt A (&) 1
59 P6-59 Screw (9/64-40X6.1) 3% 4 2
60 P6-60 Presser Foot Lifter Lever Link (Short) Ry REARAL AR (48) ]
61 P6-61 Presser Bar Lifter Lever (Small) R A AR (1) 1
62 P6-62 Screw (7/32-32X6) 3 44 1
63 P6-63 Presser Bar Lifter Lever R 42 1
64 P6-64 Screw (3/32-56X4.3) 3R 44 1
65 P6-65 1

Presser Bar Lifter Lever (Large), C. Set

YT IEN)
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i
Ref.  Parts Amt
No. No. Description s & Req.
1 P7-1 Carrier/Hook Driving Rod (Left), C. Set LirsiEita 1
2 P7-2 Carrier Hook Driving Rod (Left) LARsiEs 1
3 P7-3 Rod Ball (Left) IR 1 :
4 P7-4 Screw (9/64-40X10) 3F 44 2
S P7-5 Nut 4 1 i
6 P7-6 Nut ] 2
7 P7-7 Carrier Hook Sleeve Lever T AhsREARER 1
8 P7-8 Screw(9/64-40X9) L5 1
9 P7-9 Needle Thread Take-up S H RALTL 1
10 P7-10 Screw(M3.5-0.6X6) i 44 1 :
11 P7-11 Screw(M3.5-0.6X8) R &4 2
12 P7-12 Bracket ElE A 1 z‘
13 P7-13 Knife Driving Lever L8071 1R BHARAT 1
14 P7-14 Steady Washer ¥4 Y. 1
15 P7-15 Knife Driving Connection (Right), C. Set Tt ERGE)al
16 P7-16 Knife Driving Connection(Right) Luiee gL |1 i
17 P7-17 Knife Driving Connection Ball(Right) L ERGE) 1 1
18 P7-18 Screw (M3.5-0.6X14) 3% 4 4
19 P7-19 Nut (Left-handed Screw) BERT) 1
20 P7-20 Knife Driving Connecting Rod L7 71 BE il 47 1
21 P7-21 Nut g 1
22 P7-22 Knife Driving Connection (Left), C. Set L gyt &AT(E )4 1 3
23 P7-23 Knife Driving Connection (Left) LU Res i AR (E) 1
24 P7-24 Rod Ball (Left) IR IR 1
25 P7-25 Knife Holder Bracket, C. Set L NERERES |
26 P7-26 Thread Carrier and Hook Sleeve Bushing MABRELERE | l
27 P7-27 Bushing Ring MERA 1
28 P7-28 Carrier/Hook Driving Sleeve Léhspidigh 1
29 P7-29 Oil Wick B 1 .
30 P7-30 Oil Seal E 3] 1
31 P7-31 Oil Seal ¥ I
32 P7-32 Knife Holder Guide Collar, C. Set E% ] 1
33 P7-33 Knife Holder Shank Support LI B EEXR 1
34 P7-34 Knife Holder Spring Loy B AR 1
35 P7-35 Knife Holder Guide Collar LR E R 1
36 P7-36 Screw (9/64-40X9) 3R 4 1
37 P7-37 Knife Holder Shank L1 1Bl & E 1
38 P7-38 Screw (9/64-40X8) R 2
39 P7-39 Screw (3/32-56X3.8) L4 1
40 P7-40 Knife Support X NER 1

23
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Ref. Parts Amt.
No. No. Description o 4 Req.
41 P7-41 Screw (3/32-56X1.2) 3R 44 1
42 P7-42 Upper Knife 7 1
43 P7-43 Knife Holder EUI1BE XA 1
44 P7-44 Screw (3/32-56X7) 3R &4 2
45 P7-45 Screw (1/4-40X6) 3% &4 1
46 P7-46 Knife Holder Bracket L B X ELR 1
47 P7-47 Sleeve Bushing (Upper) ME(L) 1
48 P7-48 Sleeve Bushing (Lower) MECT) 1
49 P7-49 Washer L] 2
50 P7-50 Knife Driving Connection, C. Set LN niddita 1

24
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LOOPER DEIVING MECHANISM E%lﬁﬁﬁﬁ 8

B B e e

Ref. Parts Amt
No. No. Description ) 4 Req.
1 P8-1 Looper Driving Crank Pin TFAhHsHRG dmiEs 1

2 Pg-2 Screw (9/64-40X16.3) X & 1

3 P8-3 Roll Pin for Main Shaft &8 1

4 P8-4 Looper Lever Driving Rod, C. Set T 4 4R thitda 1 :
5 P8-5 Looper Lever Driving Rod Ball TF 4 45 $h 42 3% 1 '
6 P8-6 Screw (M3.5-0.6X14) IF 4 6

7 P8-7 Looper Lever Driving Rod TF 4 4152842 1

8 P8-8 Washer #®"AH 1

9 P8-9 Nut (Left-handed Screw) R T) 2

10 P8-10 Retaining Ring Fo3f 2

11 P8-11 Looper Lever Driving Rod Pin TF A4t 8i2648 1

12 P8-12 Screw (1/8-44X5) 3R 44 1

13 P8-13 Collar £ V%5 3 2

14 P8-14 Screw (11/64-40X5.8) 3R 44 2

15 P§-15 Looper Lever Shaft T 4 $HRAL $8 1

16 P8-16 Washer #®hH 6

17 P8-17 Screw (7/32-32X20) 3R &4 1

18 P8-18 Looper Lever T £) $HiR 4% 1

19 P8-19 Looper Driving Connection Rod, C. Set T Astresidifa 1

20 P8-20 Looper Driving Connection(Upper) FAstEyER(L) 1 i
21 P8-21 Looper, C. Set fétsa 1 "
22 P8-22 Looper Driving Connection Ball(Upper) ThH4trese (L) 1

23 P8-23 Nut 4] 1

24 P8-24 Looper Driving Connecting Rod T 4 $tae it 43 1

25 P8-25 Nut L8] 1

26 P8-26 Looper Driving Connection(Lower) T 441582 42(T) 1

27 P8-27 Looper Driving Connection Ball(Lower) T A4ty (T) 1

28 P8-28 Nut L4} 1

29 P8-29 Steady Fork #EX 1

30 P8-30 Screw (M3.5-0.6X8) 37, 4% 1

31 P8-31 Looper Rocker Shaft T A4+ AT 8 1

32 P8-32 Looper Rocker Shaft Sleeve T HHEFRER 1

33 P8-33 Washer #h 1

34 P8-34 Screw (9/64-40X10.9) 47 44 1

35 P8-35 Looper Rocker Shaft Sleeve Guide TFA4EARET S

36 P8-36 Screw (3/16-32X5.9) &5 1

37 P8-37 Collar F 4 5HEAT 43R 1

38 P8-38 Screw(11/64-40X13) L 1

39 P8-39 Looper Holder T4 S$HE R A& I

40 P8-40 Screw (11/64-40X8.3) i¥ & 1

27
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LOOPER DEIVING MECHANISM

Ref. Parts Amt

No. No. Description p £ Reg.

41 P8-41 Packing M 1

42 P8-42 Adjusting Screw(9/64-40X8.2) ¥ 5 3R s 1 ;
43 P8-43 Looper £ 4t 1
44 P8-44 Screw (9/64-40X4.9) 3% 4% 1 ;
45 P8-45 Needle Guard(Front) By 3% h (A7) 1 |
46 P8-46 Screw (M2.5-0.45X3.4) 3% 4 2 “
47 P8-47 Screw (3/32-56X3.6) L 53 1

48 P8-48 Looper Driving Connection(Upper), C. Set FhHérEHsEm(E) 1

49 P8-49 Looper Driving Connection(Lower), C. Set FHéRGREA(T) | ]
50 P8-50 Spacer £y 1
51 P8-51 Looper, C. Set 44t 1
52 P8-52 Looper Lever, C. Set T {4t 1

53 P8-53 Looper Holder, C. Set FAHAHBEEESA 1

54 P8-54 Looper Rocker Shaft, C. Set T & &t 4T dhin 1
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FEED DEIVING CONTROL MECHANISM

Ref. Parts _ Amt

No. No. Description P 3 Req.

1 P9-1 Feed Lift Eccentric, C. Set EHARARORE ] :
2 P9-2 Feed Lift Connection (Upper) EMARRM(L) 2 |
3 P9-3 Screw (11/64-40X16) 3R 44 4 i
4 P9-4 Feed Lift Eccentric Ball B AR ORK ] i
5 P9-5 Screw (11/64-40X4) ¥ 4% 4
6 P9-6 Nut (Left-handed Screw) g 2 '
7 P9-7 Feed Lift Eccentric Connecting Rod FEHRRAR-CRER 2

8 P9-8 Nut g 2

9 P9-9 Feed Lift Connection (Lower) HHEARAEMRE(T) 1 :
10 P9-10 Screw (M3.5-0.6X14) 37 4 4
11 P9-11 Feed Lift Connection Ball M AR SRR 1 :
12 P9-12 Steady Fork #E L 1 ;
13 P9-13 Screw (M3.5-0.6X8) & 1 ‘;
14 P9-14 Qil Wick W 2 i
15 P9-15 Pin A SR &t 2
16 P9-16 Feed Drive Eccentric, C. Set pE 3 o8N 4 R-ONT CF ] 1 |
17 P9-17 Feed Drive Eccentric Ball EHALREHKCRE ]
18 P9-18 Washer #H 8
19 P9-19 Feed Drive Connection(Lower) #EH R AE(T) 1
20 P9-20 Feed Drive Connection Ball RS AR IR 1 (
21 P9-21 Steady Washer RERAR 1
22 P9-22 Washer %A 1 j
23 P9-23 Nut R 1g 1
24 P9-25 Feed Drive Shaft AR B B b 1

25 P9-26 Feed Drive/Looper Avoid Lever B RAAT 1

26 P9-27 Feed Drive Shaft Bushing 3N 4 O ) 1

27 P9-28 Screw (3/16-32X9.1) 3 4 1

28 P9-30 Looper Avoid Connecting Rod, C. Set 24+ E St a 1

29 P9-31 Screw (7/32-32X10) 37 8% 2

30 P9-32 Looper Avoid Connecting Rod Bushing it AT bR R 2

31 P9-33 Needie Bearing K 2

32 P9-34 Looper Avoid Connecting Rod AR g A TR R 1

33 P9-35 Looper Avoid Adjusting Nut PRI 1

34 P9-36 Feed Lift Connection(Upper), C. Set FHARARE(L)E ]

35 P9-37 Feed Lift Connection(Lower), C. Set EHARARE(FE |

36 P9-38 Feed Drive Eccentric(Upper), C. Set HHARAGOBRE)A]

37 P9-39 Feed Drive Eccentric(Lower), C. Set EHARAGOHR(T)A]
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FEED DEIVING MECHANISM

Ref. Parts Amt
No. No. Description &£ Req.
1 P10-1 Feed Bar, C. Set EHRERAES 1

2 P10-2 Main Feed Bar ERHRAE A 1

3 P10-3 Differential Feed Bar EHEMAEEAE 1

4 P10-4 Feed Bar Plate MR EEER 2

5 P10-5 Screw (11/64-40X18.7) 3F 44 4 ;
6 P10-6 Screw (11/64-40X7) 3R 44 1

7 P10-7 Differential Feed Dog F-3 % 1

8 P10-8 Main Feed Dog EX: 1

9 P10-9 Screw (11/64-40X7.8) 2 2

10 P10-10 Needle Guard(Rear) R4t A G%) 1

11 P10-11 _ Screw (1/8-44X4.8) 3 44 1
12 P10-12 Feed Bar Eccentric Pin Ei 3 o3 R-ANY ) 1

13 P10-13 Screw (11/64-40X5) 3R &4 1

14 P10-14 O-ring ORI 33K 1

15 P10-15 Screw (9/64-40X8) 3R &% 3

16 P10-16 Feed Bar Slide Block EHRAFR 1

17 P10-17 Feed Rocker Link Bushing EHRAEAEN 3

18 P10-18 Screw (7/32-32X6.5) 3% &4 2

19 P10-19 Main Feed Bar Driving Link FHEMRE EEREYIF 1
20 P10-20 Feed Rocker Link Pin EHRIEATIES 2

21 P10-21 Differential Feed Bar Driving Link £ %358 A5 817 1

22 P10-22 Screw (7/32-32X5) 3% 84 1

23 P10-23 Feed Rocker M RIEAR 1

24 P10-24 Differential Feed Bar Driving Link Slider EZHEHAEERR ]

25 P10-25 Screw (7/32-32X4.6) 3X 4 1
26 P10-26  Differential Feed Adjusting Link £ 88 LW 1
27 P10-27 Screw (11/64-40X6.6) X, 8% 1

28 P10-28 Differential Feed Adjusting Lever EHEHRAEEME |

29 P10-29 O-ring Ol ig 3K 1

30 P10-30 Feed Rocker Shaft M LA AT b 1

31 P10-31  Screw (M6-1X8) 3 44 2
32 P10-32 Feed Rocker Shaft Bushing EHREAEEY 1

33 P10-33 Feed Rocker Link L2 B X FLRLY 1

34 P10-34 Screw (7/32-32X10.5) 73 1

35 P10-35 Feed Adjusting Nut %0 AL 38 W IR 1
36 P10-36 Differential Feed Adjusting Lever (Middle) 28 %M LW B RIE(P) 1
37 P10-37 O-ring (03F: 3 3 1 1

38 P10-38 Differential Feed Adjusting Dial Gasket EZHWMBREBERL 1

39 P10-39 Differential Feed Adjusting Dial EHXHAEHRES |

40 P10-40  Screw (9/64-40X6.2) 3R 4 1
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P10-45

Description

Spacer (Fiber)

Corrugated Washer

Differential Feed Operating Lever
Screw (M3-0.5X2.6)

Nut

1 ()

HR R

£ & R AR
37 4%

AR

P10-46
P10-47
P10-48
P10-49
P10-50

Screw (1/8-44X3.9)

Screw (1/8-44X4.7)

Main Feed Dog, C. Set

Feed Rocker, C. Set

Feed Bar Eccentric Pin, C. Set

7 4

3R 44

EF ]

B RLIER A
EH R

P10-51

Differential Feed Adjusting Dial, C. Set

FXE LR ¢
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LUBRICATING MECHANISM ﬁﬁ %

-
-y

Ref. Parts Amt
No. No. Description P 4 Req.
i P11-1 Crank Chamber Oil Gauge Unit ihdh 1
2 P11-2 Oil Height Indicator ¥ T 1
3 P11-3 Oil Receiver (Rear) MK BE(ER) 1
4 P11-4 Oil Wick Pt 1
5 P11-5 O-ring oXwEA 1
6 P11-6 Pump, C. Set wEE 1
7 P11-7 Pump Housing Cover (Rear) Unit % & E(1%) 1
8 P11-8 Screw (9/64-40X9.7) . 3% 4% 6
9 P11-9 In-take Filter B ¥ 1
10 P11-10 Pump, C. Set mRE 1
11 P11-11 Pump Housing WRE 1
12 P11-12 Pump Gear Shaft (Short) AR RGE) 2
13 P11-13 Pump Gear Shaft (Long) R R(K) 1
14 P11-14 Oil Pump Gear R 4
15 P11-15 Pump Driven Gear RSN 1
16 P11-16 Screw (11/64-40X5) 3F 4% 2
17 P11-17 O-ring OLE: ¥ 3: § 1
18 P11-18 Washer 8- 3] 1
19 P11-19 Screw (9/64-40X3) 3R 44 2
20 P11-20 Screw (11/64-40X10.5) 3K 44 2
21 P11-21 Pump Housing Cover (Front) Unit % b F 8(AT) 1
22 P11-22 Screw (M10-1.5X6.1) L £ 1
23 P11-23 Thread Take-up Oil Defender Unit By iR 1
24 P11-24 Screw (9/64-40X7) 3 44 2
25 P11-25 Seal Bk 1
26 P11-26 Washer *A4 1
27 P11-27  Oil Receiver (Front) sh K B () 1
28 P11-28 Oil Wick - e 3
29 P11-29 Rubber Bushing BBEN 1
30 P11-30 Oil Filter Screen Rubber Seal i&i& iy AR iy 34 1
31 P11-31 Oil Filter Screen i il o 48 1
32 P11-32 0Oil Reservoir Gasket oy HE By o 1
33 P11-33 Oil Reservoir i 1
34 P11-34 Screw (M5-0.8X14) L 80 6
35 P11-35 O-ring Og&l}iﬁ 1
36 P11-36 Drain Hole Screw (3/8-24X8) ETY 1
37 P11-37 Oil Tube A 1
38 P11-38 Thread Take-up Oil Defender Unit By i AR ¥ 1
39 P11-39 Thread Take-up Oil Defender Unit B R B 1
40 P11-40 Thread Take-up Oil Defender Unit, C. Set By iR 48 1
41 P11-41 Oil Receiver (Front), C. Set HEBRKBGENA 1
42 P11-42 Oil Reservoir, C. Set piE ol 1

37

.supsew.com




ACCESSORY PARTS

th;e library of



" DOUBLE SIDE CUT PRESSER FOOT MECHANISM

12

Ref. Parts Amt
No. No. Description P 4 Reg.
1 P12-1 Double Side Cut Presser Foot, C. Set . 27). 3% 1
2 P12-2 Double Side Cut Presser Foot . a7) 3 1
3 P12-3 Screw (11/64-40X6.3) 3R 84 1
4 P12-4 Carrier/Hook Driving Segment L HSESGHHIA 1
5 P12-5 Carrier/Hook Driving Lever Link L %) st %) 4T 2
6 P12-6 Link Pin BATIE 4
7 P12-7 Screw (3/32-56X3.3) 3R 44 4
8 P12-8 Thread Hook Driving Lever £) S+ = ) A AT 1
9 P12-9 Top Cover Thread Hook N2 1 UL XY 1
10 P12-10 Screw (9/64-40X6.8) 3R &% 1
11 P12-11 Top Cover Thread Carrier Driving Lever LHpsic R |
12 P12-12 Top Cover Thread Carrier LR L& 1
13 P12-13 Screw (1/8-44X5) L &0 2
14 P12-14 Presser Foot Attach Piece (Right) R R R () 1
15 P12-15 Presser Foot Attach Piece (Left) REpRIER () 1
16 P12-16  Screw(3/32-56X1.5) i 4
17 P12-17 Lower Knife FTwAa 1
18 P12-18 Lower Knife Clamp T 4171 AR 1
19 P12-19  Screw (1/8-44X3.5) i 44 1
20 P12-20 Yielding Section Spring -3 5 1
21 P12-21 Yielding Section TRA 1
22 P12-22 Presser Foot Tongue REE R 1
23 P12-23 Screw(3/32-56X2.5) 3% 4% 2
24 P12-24 Presser Foot Spring Plate (Left) BBERX A (L) 1
25 P12-25 Presser Foot Spring Plate (Right) BRI A (%) 1
26 P12-26 Screw (3/32-56X2.6) 3K 4% 1
27 P12-27 Spring Plate Holder MR BEAE 1
28 P12-28 Chip Guard MAKRA 1
29 P12-29 Chip Guard Spring L LR S 1
30 P12-30 Screw (1/8-44X3.4) 3 44 1
31 P12-31 Lap Former WA S 1
32 P12-32 Screw (3/32-56X3.5) X 44 1
33 P12-33 Screw (3/32-56X3.9) 3R 84 1
34 P12-34 Lap Former Slide Block WA BER 1
35 P12-35 Lap Former Slide Block Sprinl WEFA B ERREXH 1
36 P12-36 Lap Former Guide Plate (Left) LEZX-£ 3 168 1
37 P12-37 Lap Former Guide Plate (Right) LEZ B2 16 1
38 P12-38 Screw (1/8-44X8) 3R 4% 8
39 P12-39 Sewing Cylinder Cover (Upper) TeEER 1
40 P12-40 Screw (3/32-56X2.1) 3¥ & 1

P‘f"" hatey cevicev Siem

DC\ﬁ\’ -(i;‘ "(92(:(/,4 @
S

Deo™1-c1-H60 CL/AW

<+ Ps-te
Ps -4
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_ DOUBLE SIDE CUT PRESSER FOOT MECHANISM

Ref. Parts : Amt,
No. No. Description g £ Req.
41 P12-41 Main Feed Dog kX ] 1
42 P12-42 Stitch Plate iR 1
43 P12-43 Presser Foot Spring Plate (B)(Left) BER¥A(KR(E) 1
44 P12-44 Presser Foot Spring Plate (B)(Right) BaRk s (£)(E) 1
45 P12-45 Chip Guard Plate Bk 3P 1
46 P12-46 Screw (3/32-56X4.3) ¥ 44 1
47 P12-47 Lap Former, C. Set LRS- 1
48 P12-48 Sewing Cylinder Cover (Upper), C. Set Teika 1
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/SV/_DEVICE _

Ref. Parts Amt
No. No. Description & £ Reg.
1 P13-1 Belt Pulley Cover & A F 1
2 P13-2 Screw (M4-0.7X8) L £ 3
3 P13-3 Washer %4 3
4 P13-4 Gear Wheel K 1
5 P13-5 Gear Wheel ko] 1
6 P13-6 Screw (M6-1X6) 3R 4% 4
7 P13-7 Synchroniser ALK B 1
8 P13-8 Screw (11/64x2) 3. 4% 1
9 P13-9 Synchroniser Place 8. %.3:3 1
10 P13-10 Screw (M4-0.7x8) L 6
11 P13-11 Handwheel B F9 1
12 P13-12 Screw (M5-0.8X5) 3% 44 2
13 P13-13 Timing Belt P& 1
14 P13-14 Screw (M5-0.8X14) ¥ 4% 4
15 P13-15 Screw (M6-1X15) 3F 8% 7
16 P13-16 Washer -] 7
17 P13-17 Mini Servomotor Support (Upper) 1Rk B ig (L) 1
18 P13-18 Mini Servomotor 15 AR % 3k 1
19 P13-19 Mini Servomotor Support (Lower) FIREZECT) 1
20 P13-20 Washer g_-j 2
21 P13-21 Spring Washer EET Y 2
22 P13-22 Screw (3/8-16X45) L £ 3
23 P13-23 Nut 4] 1
24 P13-24 Sewing Maching Supprting Block Cover wEE 1
25 P13-25 Pierce Filament Illustration F W 1
26 F13-26 Emblem rq: 1
27 P13-27 Rivet gpér 2
28 P13-28 Sewing Maching Supprting Block A 1
29 P13-29 Pitman 5 g 1
30 P13-30 Wood Screw A IR 84 7
31 P13-31 Control Rapid Box Z B 1
32 P13-32 Control Box £ F 1
33 P13-33 Cord Clamp ;5 1
34 P13-34 Mini Servomotor, C. Set 13138 % ik 1
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/AT, DEVICE ____

Ref. Parts Amt
No. No. Description ot 4 Req.
1 P14-1 Regulator F N33 1
2 P14-2 Air Tube(6x4mm) B, & (6x4mm) 1
3 P14-3 Solenoid Valve Tk b 1
4 P14-4 Air Tube(4x2.5mm)(Blue) BA(4x2.5) (&) 1
5 P14-5 Air Tube(4x2.5mm)(Orange) A (4x2.5)(4%) 1
6 P14-6 L" Connector L"% B, % 3% 5/ 2
7 P14-7 Air Cylinder f b 1
8 P14-8 Nut s 2] 1
9 P14-9 Presser Lifter Holder 40 R 5] 1
10 P14-10 Screw (M6-1X15) 3X sk 4
11 P14-11 Cylinder Bracket F ¥ 1
12 P14-12 Screw (3/16-32X11.5) 3R 8% 4
13 P14-13 Presser Foot Connecting Lever 36 B ppid 4y 1
14 P14-14 Screw (3/16-32X4) L E 2
15 P14-15 Air Cylinder, C.Set fadn 1
16 P14-16 Solenoid Valve, C.Set TCHEMa 1
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/ET/ _DEVICE B 7 R A ik 15

Ref. Parts Amt
No. No. Description . ) A Req.
1 P15-1 Solenoid Valve TN 1
2 P15-2 Solenoid Valve Bracket THEM & 1
3 P15-3 Screw (M6-1X15) 3R 4% 2
4 P15-4 Washer : ® 4 2
5 P15-5 Screw (M5-0.8X14) 3X 8% 3
6 P15-6 Screw (M4-0.7X8) ¥ 8% 1
7 P15-7 Cord Clamp i 1
8 P15-8 Retaining Ring ECE 4 1
9 P15-9 O-Ring 23 3 3 2
10 P15-10 Bearing Housing ﬂﬁ&lﬂﬁg 1
11 P15-11 Belt Pulley Cover Bracket EPRER 1
12 P15-12 Screw (3/16-32X11.5) X 4% 4
13 Pi5-13 Solenoid Valve, C. Set TEM4a 1
14 P15-14 Bearing Housing, C. Set WABEER 1
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/AW/ DEVICE, C.SET(SELECT DEVICE

Ref. Parts Amt

No. No. Description & & Req.
1 Ple6-1 Dust-Collecting Equipment £ER 1
2 P16-2 Hose Band J X3 1
3 P16-3 Take Over By 1
4 Pl16-4 Hose Band 2E 1
5 Pl16-5 Wood Screw A IR 4% 4
6 P16-6 Take Over B¥ 1
7 P16-7 Regulator Support BEx 1
8 P16-8 Wood Screw AR 4% 2
9 P16-9 Solenoid Valve Txim 1
10 P16-10 L" Connector L'’ %R %883 1
11 P16-11 Screw (M3-0.5X24) 3R 44 2
12 P16-12 Air Tube(6x4mm) B4 (6x4mm) 1
13 P16-13 Spring Washer BRER 2
14 P16-14 Hose Union & 5R 1
15 P16-15 Regulator £k 1
16 Pi6-16  Hose Union B9 1
17 Pl1e-17 Hose Band 2% 1
18 FP16-18 Regulator Support B 1
19 P16-19 Regulator Support AREBEETF & 1
29 P16-20 Screw (M5-0.8X9) X 4% 2
21 P16-21 Regulator Support GEY: 1
22 P16-22 Spring Washer S & Y0 2
23 P16-23 Nut £ 401 2
24 P16-24 Connector B R 1
5 P16-25  Washer Y 2
26 Fi6-20 A Gas Cylinder £ 1
27 Fi16-27 Solenoid Valve, C. Set THMa 1
23 P1¢-28 Regulator, C. Set F . 37301 1
2% P16-26 Suction Pipe Unit, C. Set REMA 1
30 P16-30 Suction Pipe Unit % ¥ 1
3 P16-31 Suction Pipe Unit Support (Upper) % F B (L) 1
32 P16-32 Screw (M5-0.8X9.9) 2R 4% 2
33 P16-33 Washer *H 2
34 Screw (M5-0.8X15.9) iR 4 1
3¢ Nut R4 1
36 Suction Pipe Unit Support (Lower) BEEEE(T) 1
37 Screw (M5-0.8X11.7) 3R &4 2
38 Washer *h 1
39 Suction Pipe Unit, C. Set % 1
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THREAD STAND e 17

Ref. Parts Amt,
No. No. Description 3o FA Reg.
1 P17-1 Column Cap ;2§ 4 1
2 P17-2 Column Pipe(Upper)(Short) Laki(sa) 1
3 P17-3 Thread Hanger (3 Spools Type) 37Liksk 7 B 2
4 P17-4 Thread Hanger Support W FREEZE 4
5 P17-5 Spring Washer ﬁ-%% B 4
6 P17-6 Screw (M6-1X23) - £°3 4
7 P17-7 Thread Guide Holder (Large) Rl 4% B & 1
8 P17-8 Thread Guide Arm LE RS 1
9 P17-9 Thread Guide Holder (Small) R SRAT B A 1
10 P17-10 Thread Guide (6 Spool Type) 67U 84T 1
11 P17-11 Column Pipe Connecter [ $:%: 3] 2
12 P17-12 Screw (M5-0.8X16.8) 3R 44 4
13 P17-13 Nut 2] 10
14 P17-14 Column Pipe(Upper) X %3 1
15 P17-15 Spool Stand (3 Spool Type) 3FLsEH R 2
16 P17-16 Column Pipe (Lower) Tk 1
17 P17-17 Washer #® A4 2
18 P17-18 Nut 4R 1
19 P17-19 Spool Cushion LT Y 9 6
=2=0 P17-20 Spool Mat s&ﬁ% 6
21 P17-21 Spool Seat Disc b RN 6
22 P17-22 Spool Pin i 6
23 P17-23 Spring Washer BXRA 6

51

Supply LLC - www.supsew.com




A

. \\
0 (
-y
- a
o £ S pAHNAEN N
\)
\
\ \\\/

/ e

From the Iib»‘rvary of Superlbr Sewing Machine & Supply LLC - www.supsew.com

18
1



DEVICE _______

Ref. Parts Amt
No. No. Description o £ Reg.
1 P18-1 Belt Pulley Cover- L ¥ 3 1
2 P18-2 Screw (M4-0.7X5) 3K sk 4
3 P18-3 Washer #-H 4
4 P18-4 Handwheel B TR 1
5 P18-5 Nut SE 3
6 P18-6 Spring Washer MERAH 3
7 P18-7 Washer *H 3
8 P18-8 Motor 5ig 1
9 P18-9 Screw (M6-1X15) 3R 4% 4
10 P!8-10 Washer * B 4
11 Pls-i1 Belt Pulley Cover Bracket (Down) ERKE(T) 1
12 P1g-12 Belt Pulley Cover Bracket (Upper) & 3 -F {@3) 1
13 P18-13 Screw (M4-0.7X8) 3X s4 1
14 P18-14 Washer #* 4 1
15 P18-15 Presser Foot Connecting Lever 16 B i AL 1
16 P13-16 Iron Hook 4 1
17 P18-17 Belt . & 1
18 P13-18 Screw (5/16-18x45) 0 3
19 P18-i9 Driving Lever(Length) Bigwemaaig(k) 1
20 Pig-20 Driving Lever Shaft AT 1
21 Plo-2i Lriving Lever(Short) LR TR ICYI
22 P12-22 Pitinan(Length) % it P AK) 1
23 P18-23 Screw (M4-0.7X8) X a4 4
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ATTACHMENT BOX ke 19

Ref. Parts Amt

No. Ne. Description . oo £ Req. ?

1 P1¢-1 Attachment Box - LR 3 1 g

2 P19-2 Thread Tweezers Tk 1 ‘

3 P19-3 Threading Wire T S 8% 1

4 P19-4 Hexagonal Wrench (4mm) P 75 A 4% F(4mm) 1

5 P19-5 Hexagonal Wrench (3mm) P9 7 A AR F (3mm) 1 v

6 P19-6 Hexagonal Wrench (2.5mm) A AR F(2.5mm) 1

7 Pla.y Screwdriver X she T 1

8 F19-5 Needle &4t 5

9 P1%-2 Needle B4t 2

10 F12-10 Lower Knife FTwah 1

11 Flv-il Upper Knife Eo K 1

12 F19-12 Needle Height Gauge SR EWE B 1

13 P1$-13 Wrench K+ 1

14 Fi16-14 Wrench K®¥F 1

15 P19-15 Wrench wF 1

16 Fi9-156  Double Side Cut Presser Foot Spring Plate (Left) # t1 R ¥ K (£) 1 ,

17 Fi12.17 Double Side Cut Presser Foot Spring Plate (Righ' # t7 R R % K (&) | g

18 Fi3.:3 Iron Chain 13 1

19 Fis-i) Wrench ®F 1 :

20 1%} Hexagonal Wrench (1.5mm) A 75 A 4% ¥ (1.5mm) 1

21 boooo Fo.der A B 1
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ACCESSOR'SS ez 20

. Parts Amt
No. No. Description &b 4 Req.
1 P20-1 Oiler b 1
2 P20-2 Funnel - 1
3 P20-3 Oil Pl & 1
4 P20-4 Screw, C. Set 4% 1
5 P20-5 Screwdriver il.ﬁwg% 1
6 P20-5 Pitman(Length) %3E %K) 1
7 P20.7 Screw, C. Set L. 0¥ 1
8 P20-3 Supporting Block Rubber Cushion RcEEAEBERE |
9 P25-9 Parts Book ' , FHLK 1
19 P20-10 ___ Machine Cover mER 1
11 P20-i1 Iastruction Book 5+ M 1
12 P20-32 Fedal, C. Set Wiz e 1
13 P2C-13 Drier A1 ] 1
14 P2¢-14 Thread Stand, C. Set e 1
15 P20-5 S crew(3/8-16x45) 3K 44 2 !
15 PZ.-.5 Spring Washer XY 2
17 P2 Y/asher * 4 2
18 P2(-13 Screw(5/16x100) L: £ 3 4
19 P25-19 Washer *® 5 4
29 P2¢.20 Nut X3 8
2i | 1 S >ring Washer MR AH 4
2 P2¢-- Vv asher #Ah 4
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Parts Amt,

Ne. Description i do 4 Regq.
Zi-l Suction Pipe Unit, C. Set R K KA 1

P2t Suction Pipe Unit, C. Set REHE 1
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; Models \

WREGE | wRIvE(L) | #RWEGE) | FRIR(E) | WRIWEGE)
- MI-62:412:01 P6-15 P6-36 P6-37(452) P6-47 P6-48(452)
MR P12-2 P12-24 P12-25 P12-43 P12-44
| MI-62:405:01 P6-15 P6-36 P6-37(460) P6-47 P6-48(460)
3 MJ-62-460-02 P12-2 P12-24 P12-25 P12-43 P12-44
[
|
|
|
|
!
b s $EB | himE | WANME
l MJ-C- ! P5-40(452) | P5-44(452) P7-7 P5-34
4 MI-62 " P12-42 P12-31 " P12-21
M6 x P5-40(460) | P5-44(460) " P5-34
,, " P12-42 P12-31 " P12-21
H




UYL MG SPECIFICATION $+38 A & 22
i > : P . TS5~
S - = |
< | NS Q 6
B =/ Ty | <8
;
i
Lo | TFAA FARK | EHRAHCD| EHRAHR)|  $FK
7 P7-40 P6-31 P6-25 P6-22
1 V7 P12-18 P12-12 P12-9 P12-22
| 7 P6-31 P6-27 P6-24
% ” P12-18 P12-12 P12-9 P12-22
j_ o _
L - ,
J
? 7
- ik hgd | SHEGD | sH(R) | Ao
P10-7 P10-8 P8-43 P10-10 P8-45
" P12-41 " " ”
5. ” P10-8 " 'S ”
{ W P12-41 " ” "
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